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somon 5. FCC RF Test Report Report No. : FG4N0543H

Conducted Band Edge

NR SCS Bandwidth Freq . .
Band (kHz) (MHz) Arfcn (MHz) Modulation RB Result Verdict

13 15 5 149700 7795 DFT-s-OFDM 1@0 seegraph  PASS
BPSK

13 15 5 149700 7795 DFT-s-OFDM 1@0 seegraph  PASS
QPSK

13 15 5 149700 7795 DFT-s-OFDM 25@0  seegraph  PASS
BPSK

13 15 5 149700 7795 DFT-s-OFDM 25@0  seegraph  PASS
QPSK

13 15 5 150700 7845 DFT-s-OFDM 1@24  seegraph  PASS
BPSK

13 15 5 150700 7845 DFT-s-OFDM 1@24  seegraph  PASS
QPSK

13 15 5 150700 7845 DFT-s-OFDM 25@0  seegraph  PASS
BPSK

13 15 5 150700 7845 DFT-s-OFDM 25@0  seegraph  PASS
QPSK

13 15 10 150200 782.0 DFT-s-OFDM 1@0 seegraph  PASS
BPSK

13 15 10 150200 782.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK

13 15 10 150200 782.0 DFT-s-OFDM 1@51 seegraph  PASS
BPSK

13 15 10 150200 782.0 DFT-s-OFDM 1@51 seegraph  PASS
QPSK

13 15 10 150200 782.0 alleaSia 50@0  seegraph  PASS

13 15 10 150200 782.0 DFT-s-OFDM 50@0  seegraph  PASS
QPSK
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swanonss. FCC RF Test Report Report No. : FG4N0543H

N13(5M)_DFT-s- N13(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

AvglHod: 100160

KEYSIGHT Input RF InpulZ 500 Ao 40d8 g FreaRun  Canler Freq 22005000000 Gz
¢ ComGCon Gala Of
Algn Freq Ret ot (§) [FGanlow  RadoSid None

KEYSIGHT fnout ke InpulZ 500 Allon 4065 Tig FreaRin Cerier Freq 22 005000000 GHz
ging 0C  GomCCon Gete Of AvglHoid 100100
e FreqRet Int(5) IFGan'low  RadoSid None

Ref Lvl Offset 7.50 d8.
Ref Value 30.00 dBm

Pl G RefLvi Offset 7.50 4B
ScaleiDiv 10.0 4B Ref Value 30.00 dBm

Start 763.000 MHz

Meastire Trace Trao
Trace Type Trace Average (Active)
Ampliude Ainit
.65 dBm 3

Measure Trace.
Trace Type Trace Average (Active)
Start Freq ooy Ampliude alimit
176300 lIFz (] 547 3747
775.00 MHz
775.80 MHz 776.00 MHz
76.00 MHz  788.00 MHz
8.00 MHz 788.10 MHz
86,10 MHz
3.00 MHz

MHz 1000 kHz 4389 dBm
71600 MHz 3000 kHz
8800 MHz 1000 kHz
iz 788.10MHz 30.00 kHz
79300 MHz 1000 kHz

321308 80600 MHz 6800 kH

P Dec 04, 2024 Dec 04,2024
fS95¢d ? 308:45AM 3.09:17AM

N13(5M)_DFT-s- N13(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

+

KEYSIGHT Input RF IopuZ 500" Aflen 4008 Trg FieaRun  Cenler Freq 22005000000 Gtz
RT epe CPMOOC  CorCOOT Gale: Of
Freaq et Int (S) IFGan Low  Rado Sid None

KEYSIGHT o &2
C 0

InputZ 500 Atten. 40dB. Trg Free Run Center Freq 22 005000000 GHz
Couplng OC.ComC
R e

Corr Gate OF Avgitiod 100100
gn. Auto, Freq Ret Int(5) IFGan Low  RadoSid None.

3 Range Graph Ref Ll Offset 7.50 dB.

3 Range Graph
Scale/Div 10.0 4B Ref Value 30.00 dBm

Ref Ll Offset 7.50 dB.
ScaleDiv 10.0 4B Ref Value 30.00 dBm

Stop 806.000 MHz} Start 763.000 MHz
4R Range Table
Meastre Trace

Trace Type Trace Average (Actve)

SpurRange RBW SpurRange RBW Frequency
I — THZ 77500 HHz 6800 KF B N 11 800 KFz 7748400000
w2

2 T7500MHz 77590 OkHz
3 77590 MHz 3000 kHz
OkHz
00 kHz
1000 kHz

806.00 MHz 6800 K

90 MHz
T75.90 MHz 77600 MHz
776,00 MHz 788.00 MHz
768,00 MHz 78810 M 00 kHz
788.10 MHz iz 1000KkHz
793,00 MHz 806.00MHz 6,800 kHz

Dec 04, 2024
#9595 ? S555 Al
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swanonss. FCC RF Test Report Report No. : FG4N0543H

N13(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

N13(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH

Ipul ZS0G Alen 4068 g FroaRin  CanlerFre 22005000000 GFz
Corr CCorr Gale Off AvgiHold 100/100

KEYSIGHT Input RF InpulZ 500 Allon 405 Trig FiesRun  Canter Freq 22 005000000 Gz
Gorr CCott Gatg
Freq Ret ot (§) [FGanlow  RadoSid None

ComCCof AvglHiold 100100
FreqRet Int(S) IFGan Low  RadoSid None.

Ref Lyl Offset 7.50 d8 IS Ref Lyl Offset 7.50 dB
Ref Value 30.00 d&m ScaleiDiv 100 08

Ref Value 30,00 dBm
)

Measure Trace. Measure Trace Tract

Trace Type Trace Average (Active) Trace Type Trace Average (Active)

Start Freq ooy Ampliude alimit SiopFi

T TES00 G B651d 3 7500 0
775.00 MHz LI MHz  100.0 kHz

775.90 MHz 776.00 MHz  30.00 kHz

7t 788.00 MHz  100.0 kHz

iz 788.10MHz 30.00kHz 78
793.00 MHz 0 kHz
806.00 MHz  6.800 kHz

l e Dec 04, 2024
Ll ke des

N13(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

+

KEYSIGHT Input RF- Inpul Z 500" Atlen 408 Tiig! Frea Run
RT opa Couping DX 1CCon Gale O
Freq Ref. Int (S) IF Gain Low Radio Std None

N13(5M)_DFT-s-
OFDM_QPSK_Outer_Full_High CH

Caie Feg; 22 5000000 GHz KEYSIGHT It &7
C 0

Inpu(Z 500 Alen 4045, Tig FieaRun  Ceniet Freq 22 005000000 GFZ
Cowgirg G (GonC Gat
ROT o fin

Cott o Of Aokt 100100
o Al FreaRet It (5) IFGanlow  RadoSid Nono
SALhe Coll Ref Lvl Offset 7.50 8 Sdiioiil Ref Lvi Offset 7.50 B
ScalelDiv 100 d8 Ref Value 30.00 dBm Scaleiiv 10.0 08

Ref Value 30.00 dBm

tart 763,000 MH:
47 Rango Teble
Measiie Trace
Trace Type
Spur_Range RBIW Ampitude
—— THz 77500 WFz G B00 KR 2 B

Spur_Range Stop Freg
— T 1 78300 Nz 175000k

3
4
5
6
7

2 T7500MHz 77590 OkHz
3 77590 MHz 3000 kHz
OkHz
00 kHz
1000 kHz

806.00 MHz 6800 K

75,90 MHz

T75.90 MHz 77600 MHz 7

776,00 MHz 788.00 MHz 784.3400000 M
768,00 MHz 78810 M KHz 788.0381667 M
788.10 MHz

iz iz 1000kHz
793,00 MHz 806.00MHz 6,800 kHz 202108

] S Dec 04, 2024
f®£95¢4mM? So011AM
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swanonss. FCC RF Test Report Report No. : FG4N0543H

N13(10M)_DFT-s- N13(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

AvglHod: 100160

KEYSIGHT Input RF InpulZ 500 Ao 40d8 g FreaRun  Canler Freq 22005000000 Gz
¢ ComGCon Gala Of
Algn Freq Ret ot (§) [FGanlow  RadoSid None

KEYSIGHT Input RF InpulZ 500 Allon 405 Trig FiesRun  Canter Freq 22 005000000 Gz
pliig DG ComCCorr Gatg AvglHiold 100100
o FreqRet Int(S) IFGan Low  RadoSid None.

Ref Lvl Offset 7.50 d8.
Ref Value 30.00 dBm

Pl G RefLvi Offset 7.50 4B
ScaleiDiv 10.0 4B Ref Value 30.00 dBm

Measure Trace Tract
Trace Type Trace Average (Active)
Ampliude. atinit
5,61 B 35

Measre Trace T
Trace Type Trace Average (Acive)
RBW. i

Stop Fr
iz 77500 0
7 MHz  100.0 kHz
776.00 MHz  30.00 kHz
788.00 MHz  100.0 kHz
iz 788.10MHz 30.00 kHz
793,00 MHz. 0 kHz
806.00 MHz  6.800 kH:

3900000 Mz

77590 MHz 776.00 M 9175000 MHz
76.00 MHz 788.00 MHz 3
8.00 MHz 788.10 0 o
88.10 MHz 793,00 MHz  100.0 91666 410308
3.00 MHz 8

P Dec 04, 2024 Dec 04, 2024
fS95¢d ? 301:36AM 3:0210AM

N13(10M)_DFT-s- N13(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_Mid_CH

OFDM_BPSK_Edge_1RB_Right_Mid_CH

+

KEYSIGHT Input RF InpulZ 500 A 4008 Tng FieaRun  Cenlet Freq 22 005000000 Gtz
RT epe CPMOOC  CorCOOT Gale: Of

KEYSIGHT foput RF
i Couging
Freaq et Int (S) IFGan Low  Rado Sid None

InputZ 500 Atten. 40dB. Trg Free Run Center Freq 22 005000000 GHz
Couplng OC.ComC
R e

Cor Gale O AvgiHod 100100
an A FreaRet I (5) IFGan low  RadoSid Nons
Al e Gt RefLvlOffset 7.50 0B

3 Range Graph
Scale/Div 10.0 4B Ref Value 30.00 dBm

Ref Ll Offset 7.50 dB.
ScaleDiv 10.0 4B Ref Value 30.00 dBm

Start 763,000 MHz " Stop 806,000 M)

4R Range Table
Meastre Trace
Trace Type Trace Average (Actve)

Measure Trace 1
Trace Type

SpurRange RBW Amplitude ALimit

I — THZ T B0 Kz 76T 1

Trace Average (Active)
Spur Range StrtFreq StopFreg  RBW Frequency
1 1 76300 NHz 7500 Wz G800 kHz 7656000000

0 MHz 775,

2 T7500MHz 77590 OkHz
3 77590 MHz 3000 kHz
OkHz
00 kHz

1000 kHz m

806.00MHz 6800 kHz 7932383333 MHz -66.09 dBm

Hz iHz
775.90 MHz 95000 MHz
776,00 MHz 783.00 M iz 786.5400000 Mt
768,00 MHz 78810 M KHz 788.0381667 M
788.10 MHz iz 100.0kHz 78850833 n
793.00MHz 806.00MHz 6.800kHz 793.2 MHz | -66, n 311908

04, 2024
30247 AM
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N13(10M)_DFT-s-

OFDM_BPSK_Outer_Full_Mid_CH

Inpul 7500
CorrCCart

KEYSIGHT Input RF
Agn Ao FreqRet ot (S)

Start 763.000 MHz

Start Freq
T IR
775.00 MHz
T775.80 MHz
e

Dec 04, 2024
304:02AM

®#9-M?

At 4068

b

i FieaRin
Gale Off

Ref Lvl Offset 7.50 d8.
Ref Value 30.00 dBm

00 MHz

788.00 MHz
788.10 MHz

Canler Froq 22005000000 Gz
AvglHod: 100160
IFGan low  RadioSid Nove:

Measure Trace
Trace Type

Trace Average (Actve)

Ampliude Alimit
2] i

4741 dBm

OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT frput RE

g DC
o

3AlRange Graph
ScalelDiv 10.0 d8

N13(10M)_DFT-s-

InpulZ 500
Corr 0ot

ComCCof
FreqRet Int(S)

Dec 04, 2024
30440 AM

At 40 65

IFGain Low.

Tiig FisaRun
Gale OF

AvglHiold 100100
Rado Std None

Ref Lyl Offset 7.50 dB.
Ref Value 30,00 dBm

Stop Fr
iz 77500

77590 MHz.
776,00 MHz
788,00 MHz
iz 788.10 MHz
793,00 MHz
806,00 MHz

100.0kHz 51
3000 kHz
1000kHz
3000 kHz
OkHz
6,800 kH

‘Carie Freq 22 005000000 GFz

Measure Trace.

Trac

Trace Type Trace Average (Active)
Ampliude
268 6B

alimit
788

dBm
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samranas. FCC RF Test Report Report No. : FG4N0543H

Software Version: 23.06.1602

FR1 N38(ANTO)

Transmitter Conducted Output Power and EIRP, (Gt - Lc)=-0.5dB

NR Band SCS BandWidth Arfcn  Freq(MHz) Modulation RB F%%;‘:r‘zgéenﬂ) EIRP(dBm) EIRP(W)
38 30 20 516000 2580 DFT-s-OFDM QPSK 25@12 23.65 23.15 0.2065
38 30 20 516000 2580 DFT-s-OFDM QPSK l@1 23.59 23.09 0.2037
38 30 20 516000 2580 DFT-s-OFDM QPSK 1@49 23.57 23.07 0.2028
38 30 20 516000 2580 DFT-s-OFDM 16 QAM  25@12 22.68 22.18 0.1652
38 30 20 516000 2580 DFT-s-OFDM 16 QAM l@1 22.69 22.19 0.1656
38 30 20 516000 2580 DFT-s-OFDM 16 QAM  1@49 22.69 22.19 0.1656
38 30 20 519000 2595 DFT-s-OFDM QPSK 25@12 23.65 23.15 0.2065
38 30 20 519000 2595 DFT-s-OFDM QPSK l@1 23.54 23.04 0.2014
38 30 20 519000 2595 DFT-s-OFDM QPSK 1@49 23.66 23.16 0.2070
38 30 20 519000 2595 DFT-s-OFDM 16 QAM  25@12 22.68 22.18 0.1652
38 30 20 519000 2595 DFT-s-OFDM 16 QAM l@1 22.64 22.14 0.1637
38 30 20 519000 2595 DFT-s-OFDM 16 QAM  1@49 22.7 22.2 0.1660
38 30 20 522000 2610 DFT-s-OFDM QPSK 25@12 23.61 23.11 0.2046
38 30 20 522000 2610 DFT-s-OFDM QPSK l@1 23.49 22.99 0.1991
38 30 20 522000 2610 DFT-s-OFDM QPSK 1@49 23.67 23.17 0.2075
38 30 20 522000 2610 DFT-s-OFDM 16 QAM  25@12 22.71 22.21 0.1663
38 30 20 522000 2610 DFT-s-OFDM 16 QAM l@1 22.55 22.05 0.1603
38 30 20 522000 2610 DFT-s-OFDM 16 QAM  1@49 22.74 22.24 0.1675
38 30 30 517000 2585 DFT-s-OFDM QPSK 36@18 23.57 23.07 0.2028
38 30 30 517000 2585 DFT-s-OFDM QPSK l@1 23.7 23.2 0.2089
38 30 30 517000 2585 DFT-s-OFDM QPSK 1@76 23.7 23.2 0.2089
38 30 30 517000 2585 DFT-s-OFDM 16 QAM  36@18 22.65 22.15 0.1641
38 30 30 517000 2585 DFT-s-OFDM 16 QAM l@1 22.84 22.34 0.1714
38 30 30 517000 2585 DFT-s-OFDM 16 QAM  1@76 22.81 22.31 0.1702
38 30 30 519000 2595 DFT-s-OFDM QPSK 36@18 23.6 231 0.2042
38 30 30 519000 2595 DFT-s-OFDM QPSK l@1 23.62 23.12 0.2051
38 30 30 519000 2595 DFT-s-OFDM QPSK 1@76 23.74 23.24 0.2109
38 30 30 519000 2595 DFT-s-OFDM 16 QAM  36@18 22.6 221 0.1622
38 30 30 519000 2595 DFT-s-OFDM 16 QAM 1@1 22.78 22.28 0.1690
38 30 30 519000 2595 DFT-s-OFDM 16 QAM  1@76 22.92 22.42 0.1746
38 30 30 521000 2605 DFT-s-OFDM QPSK 36@18 23.61 23.11 0.2046
38 30 30 521000 2605 DFT-s-OFDM QPSK l@1 23.6 231 0.2042
38 30 30 521000 2605 DFT-s-OFDM QPSK 1@76 23.81 23.31 0.2143

Sporton International Inc. (Kunshan) Page Number 1 A4-10f 3
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samranas. FCC RF Test Report Report No. : FG4N0543H

NRBand SCS BandWidth Arfcn Freq(MHz) Modulation RB Fg%;‘grt(’géenﬂ) EIRP(dBm)  EIRP(W)
38 30 30 521000 2605 DFT-s-OFDM 16 QAM  36@18 22.64 22.14 0.1637
38 30 30 521000 2605 DFT-s-OFDM 16 QAM l@1 22.69 22.19 0.1656
38 30 30 521000 2605 DFT-s-OFDM 16 QAM  1@76 22.85 22.35 0.1718
38 30 40 518000 2590 DFT-s-OFDM PI/2 BPSK 50@25 23.2 22.7 0.1862
38 30 40 518000 2590 DFT-s-OFDM PI/2 BPSK 1@1 23.72 23.22 0.2099
38 30 40 518000 2590 DFT-s-OFDM P1/2 BPSK 1@104 23.84 23.34 0.2158
38 30 40 518000 2590 DFT-s-OFDM QPSK 50@25 23.71 23.21 0.2094
38 30 40 518000 2590 DFT-s-OFDM QPSK l@1 23.72 23.22 0.2099
38 30 40 518000 2590 DFT-s-OFDM QPSK 1@104 23.84 23.34 0.2158
38 30 40 518000 2590 DFT-s-OFDM 16 QAM  50@25 22.73 22.23 0.1671
38 30 40 518000 2590 DFT-s-OFDM 16 QAM l@1 22.87 22.37 0.1726
38 30 40 518000 2590 DFT-s-OFDM 16 QAM  1@104 22.92 22.42 0.1746
38 30 40 518000 2590 DFT-s-OFDM 64 QAM  50@25 21.23 20.73 0.1183
38 30 40 518000 2590 DFT-s-OFDM 64 QAM l@1 21.3 20.8 0.1202
38 30 40 518000 2590 DFT-s-OFDM 64 QAM  1@104 21.41 20.91 0.1233
38 30 40 518000 2590 DFT-s-OFDM 256 QAM  50@25 19.14 18.64 0.0731
38 30 40 518000 2590 DFT-s-OFDM 256 QAM  1@1 19.05 18.55 0.0716
38 30 40 518000 2590 DFT-s-OFDM 256 QAM  1@104 19.13 18.63 0.0729
38 30 40 518000 2590 CP-OFDM QPSK 53@26 22.22 21.72 0.1486
38 30 40 518000 2590 CP-OFDM QPSK l@1 22.19 21.69 0.1476
38 30 40 518000 2590 CP-OFDM QPSK 1@104 22.22 21.72 0.1486
38 30 40 519000 2595 DFT-s-OFDM PI/2 BPSK 50@25 23.74 23.24 0.2109
38 30 40 519000 2595 DFT-s-OFDM PI/2 BPSK 1@1 23.75 23.25 0.2113
38 30 40 519000 2595 DFT-s-OFDM PI/2 BPSK 1@104 23.85 23.35 0.2163
38 30 40 519000 2595 DFT-s-OFDM QPSK 50@25 23.76 23.26 0.2118
38 30 40 519000 2595 DFT-s-OFDM QPSK l@1 23.77 23.27 0.2123
38 30 40 519000 2595 DFT-s-OFDM QPSK 1@104 23.89 23.39 0.2183
38 30 40 519000 2595 DFT-s-OFDM 16 QAM  50@25 22.73 22.23 0.1671
38 30 40 519000 2595 DFT-s-OFDM 16 QAM l@1 22.91 22.41 0.1742
38 30 40 519000 2595 DFT-s-OFDM 16 QAM  1@104 22.98 22.48 0.1770
38 30 40 519000 2595 DFT-s-OFDM 64 QAM  50@25 21.26 20.76 0.1191
38 30 40 519000 2595 DFT-s-OFDM 64 QAM l@1 21.32 20.82 0.1208
38 30 40 519000 2595 DFT-s-OFDM 64 QAM  1@104 21.54 21.04 0.1271
38 30 40 519000 2595 DFT-s-OFDM 256 QAM  50@25 19.18 18.68 0.0738
38 30 40 519000 2595 DFT-s-OFDM 256 QAM  1@1 19.11 18.61 0.0726
38 30 40 519000 2595 DFT-s-OFDM 256 QAM  1@104 19.2 18.7 0.0741
38 30 40 519000 2595 CP-OFDM QPSK 53@26 22.26 21.76 0.1500
38 30 40 519000 2595 CP-OFDM QPSK l@1 22.24 21.74 0.1493
38 30 40 519000 2595 CP-OFDM QPSK 1@104 22.28 21.78 0.1507
38 30 40 520000 2600 DFT-s-OFDM P1/2 BPSK 50@25 23.75 23.25 0.2113
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samranas. FCC RF Test Report Report No. : FG4N0543H

NRBand SCS BandWidth Arfcn Freq(MHz) Modulation RB Fg%;‘grt(’géenﬂ) EIRP(dBm)  EIRP(W)
38 30 40 520000 2600 DFT-s-OFDM PI/2 BPSK 1@1 23.74 23.24 0.2109

38 30 40 520000 2600 DFT-s-OFDM P1/2 BPSK 1@104 23.85 23.35 0.2163

38 30 40 520000 2600 DFT-s-OFDM QPSK 50@25 23.74 23.24 0.2109

38 30 40 520000 2600 DFT-s-OFDM QPSK l@1 23.72 23.22 0.2099

38 30 40 520000 2600 DFT-s-OFDM QPSK 1@104 23.87 23.37 0.2173

38 30 40 520000 2600 DFT-s-OFDM 16 QAM  50@25 22.76 22.26 0.1683

38 30 40 520000 2600 DFT-s-OFDM 16 QAM l@1 22.86 22.36 0.1722

38 30 40 520000 2600 DFT-s-OFDM 16 QAM  1@104 22.96 22.46 0.1762

38 30 40 520000 2600 DFT-s-OFDM 64 QAM  50@25 21.26 20.76 0.1191

38 30 40 520000 2600 DFT-s-OFDM 64 QAM l@1 21.31 20.81 0.1205

38 30 40 520000 2600 DFT-s-OFDM 64 QAM  1@104 21.33 20.83 0.1211

38 30 40 520000 2600 DFT-s-OFDM 256 QAM  50@25 19.18 18.68 0.0738

38 30 40 520000 2600 DFT-s-OFDM 256 QAM  1@1 19.06 18.56 0.0718

38 30 40 520000 2600 DFT-s-OFDM 256 QAM 1@104 19.19 18.69 0.0740

38 30 40 520000 2600 CP-OFDM QPSK 53@26 22.28 21.78 0.1507

38 30 40 520000 2600 CP-OFDM QPSK l@1 22.24 21.74 0.1493

38 30 40 520000 2600 CP-OFDM QPSK 1@104 22.35 21.85 0.1531
Sporton International Inc. (Kunshan) Page Number 1 A4-30f 3
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somon 5. FCC RF Test Report Report No. : FG4N0543H

Software Version: 23.06.1602

FR1 N41(ANTO)

Transmitter Conducted Output Power and EIRP, (Gt - L¢)=-0.5dB

NR Band SCS BandWidth Arfcn Freq(MHz) Modulation RB &u‘;;‘géerg) EIRP(dBm) EIRP(W)
41 30 20 501204 2506.02  DFT-s-OFDM QPSK  25@12 25.44 24.94 0.3119
41 30 20 501204 2506.02  DFT-s-OFDM QPSK 1@ 24.16 23.66 0.2323
41 30 20 501204 2506.02  DFT-s-OFDM QPSK  1@49 25.42 24.92 0.3105
41 30 20 501204 2506.02 DFT-s-OFDM 16 QAM  25@12 2343 22.93 0.1963
41 30 20 501204 2506.02 DFT-s-OFDM 16 QAM  1@1 22.25 2175 0.1496
41 30 20 501204 2506.02 DFT-s-OFDM 16 QAM  1@49 24.53 24.03 0.2529
41 30 20 518598 2592.99  DFT-s-OFDM QPSK  25@12 26.43 25.93 0.3917
41 30 20 518598 2592.99  DFT-s-OFDM QPSK  1@1 26.37 25.87 0.3864
41 30 20 518598 2592.99  DFT-s-OFDM QPSK  1@49 26.44 25.94 0.3926
41 30 20 518598 2592.99 DFT-s-OFDM 16 QAM  25@12 25.43 24.93 0.3112
41 30 20 518598 2592.99 DFT-s-OFDM 16 QAM  1@1 25.36 24.86 0.3062
41 30 20 518598 2592.99 DFT-s-OFDM 16 QAM  1@49 25.48 24.98 0.3148
41 30 20 535998 2679.99  DFT-s-OFDM QPSK  25@12 25.75 25.25 0.3350
41 30 20 535998 2679.99  DFT-s-OFDMQPSK  1@1 26.15 25.65 0.3673
41 30 20 535998 2679.99  DFT-s-OFDM QPSK  1@49 25.41 24.91 0.3097
41 30 20 535998 2679.99  DFT-s-OFDM 16 QAM  25@12 24.72 24.22 0.2642
41 30 20 535998 2679.99 DFT-s-OFDM 16 QAM  1@1 25.17 24.67 0.2931
41 30 20 535998 2679.99  DFT-s-OFDM 16 QAM  1@49 24.53 24.03 0.2529
41 30 30 502200 2511 DFT-s-OFDM QPSK  36@18 25.03 2453 0.2838
41 30 30 502200 2511 DFT-s-OFDM QPSK  1@1 23.07 22.57 0.1807
41 30 30 502200 2511 DFT-s-OFDM QPSK  1@76 25.08 24.58 0.2871
41 30 30 502200 2511 DFT-s-OFDM 16 QAM ~ 36@18 24.02 23.52 0.2249
41 30 30 502200 2511 DFT-s-OFDM 16 QAM  1@1 22.08 21.58 0.1439
41 30 30 502200 2511 DFT-s-OFDM 16 QAM  1@76 24.14 23.64 0.2312
41 30 30 518598 2592.99  DFT-s-OFDM QPSK  36@18 26.34 25.84 0.3837
41 30 30 518598 2592.99  DFT-s-OFDM QPSK  1@1 26.42 25.92 0.3908
41 30 30 518598 2592.99  DFT-s-OFDMQPSK  1@76 26.39 25.89 0.3882
41 30 30 518598 2592.99 DFT-s-OFDM 16 QAM  36@18 25.41 24.91 0.3097
41 30 30 518598 2592.99 DFT-s-OFDM 16 QAM 1@ 25.47 24.97 0.3141
41 30 30 518598 2592.99 DFT-s-OFDM 16 QAM  1@76 25.48 24.98 0.3148
41 30 30 534996 267498  DFT-s-OFDM QPSK  36@18 25.99 25.49 0.3540
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Conducted

NR Band SCS BandWidth Arfcn Freq(MHz) Modulation RB Power(dBm) EIRP(dBm) EIRP(W)
41 30 30 534996 2674.98 DFT-s-OFDM QPSK 1@1 25.97 25.47 0.3524
41 30 30 534996 2674.98 DFT-s-OFDM QPSK 1@76 252 24.7 0.2951
41 30 30 534996 2674.98 DFT-s-OFDM 16 QAM  36@18 24.98 24.48 0.2805
41 30 30 534996 2674.98 DFT-s-OFDM 16 QAM @1 25.07 24.57 0.2864
41 30 30 534996 2674.98 DFT-s-OFDM 16 QAM 1@76 24.28 23.78 0.2388
41 30 40 503202 2516.01 DFT-s-OFDM QPSK 50@25 25.25 24.75 0.2985
41 30 40 503202 2516.01 DFT-s-OFDM QPSK 1@1 23.38 22.88 0.1941
41 30 40 503202 2516.01 DFT-s-OFDM QPSK 1@104 251 246 0.2884
41 30 40 503202 2516.01 DFT-s-OFDM 16 QAM  50@25 24.23 23.73 0.2360
41 30 40 503202 2516.01 DFT-s-OFDM 16 QAM 1@1 22.46 21.96 0.1570
41 30 40 503202 2516.01 DFT-s-OFDM 16 QAM  1@104 24.16 23.66 0.2323
41 30 40 518598 2592.99 DFT-s-OFDM QPSK 50@25 26.38 25.88 0.3873
41 30 40 518598 2592.99 DFT-s-OFDM QPSK @1 26.25 25.75 0.3758
41 30 40 518598 2592.99 DFT-s-OFDM QPSK 1@104 26.25 25.75 0.3758
41 30 40 518598 2592.99 DFT-s-OFDM 16 QAM  50@25 25.36 24.86 0.3062
41 30 40 518598 2592.99 DFT-s-OFDM 16 QAM 1@1 25.48 24.98 0.3148
41 30 40 518598 2592.99 DFT-s-OFDM 16 QAM  1@104 25.63 25.13 0.3258
41 30 40 534000 2670 DFT-s-OFDM QPSK 50@25 26.16 25.66 0.3681
41 30 40 534000 2670 DFT-s-OFDM QPSK 1@1 25.98 25.48 0.3532
41 30 40 534000 2670 DFT-s-OFDM QPSK 1@104 256 251 0.3236
41 30 40 534000 2670 DFT-s-OFDM 16 QAM  50@25 251 24.6 0.2884
41 30 40 534000 2670 DFT-s-OFDM 16 QAM 1@1 25.05 24.55 0.2851
41 30 40 534000 2670 DFT-s-OFDM 16 QAM  1@104 24.68 24.18 0.2618
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 64@32 25.22 24.72 0.2965
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 1@1 23.22 22.72 0.1871
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 1@131 24.97 24 .47 0.2799
41 30 50 504204 2521.02 DFT-s-OFDM 16 QAM  64@32 24.19 23.69 0.2339
41 30 50 504204 2521.02 DFT-s-OFDM 16 QAM 1@1 22.26 21.76 0.1500
41 30 50 504204 2521.02 DFT-s-OFDM 16 QAM  1@131 24.03 23.53 0.2254
41 30 50 518598 2592.99 DFT-s-OFDM QPSK 64@32 26.35 25.85 0.3846
41 30 50 518598 2592.99 DFT-s-OFDM QPSK 1@1 26.24 25.74 0.3750
41 30 50 518598 2592.99 DFT-s-OFDM QPSK 1@131 26.2 257 0.3715
41 30 50 518598 2592.99 DFT-s-OFDM 16 QAM  64@32 25.39 24.89 0.3083
41 30 50 518598 2592.99 DFT-s-OFDM 16 QAM 1@1 25.47 24 .97 0.3141
41 30 50 518598 2592.99 DFT-s-OFDM 16 QAM  1@131 25.26 24.76 0.2992
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 64@32 26.12 25.62 0.3648
41 30 50 532998 2664.99 DFT-s-OFDM QPSK @1 25.53 25.03 0.3184
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Conducted

NR Band SCS BandWidth Arfcn Freq(MHz) Modulation RB Power(dBm) EIRP(dBm) EIRP(W)
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 1@131 25.42 24.92 0.3105
41 30 50 532998 2664.99 DFT-s-OFDM 16 QAM  64@32 25.12 24.62 0.2897
41 30 50 532998 2664.99 DFT-s-OFDM 16 QAM 1@1 24.61 241 0.2576
41 30 50 532998 2664.99 DFT-s-OFDM 16 QAM  1@131 24.53 24.03 0.2529
41 30 60 505200 2526 DFT-s-OFDM QPSK 81@40 25.16 24.66 0.2924
41 30 60 505200 2526 DFT-s-OFDM QPSK 1@1 23.21 22.71 0.1866
41 30 60 505200 2526 DFT-s-OFDM QPSK 1@160 25.56 25.06 0.3206
41 30 60 505200 2526 DFT-s-OFDM 16 QAM  81@40 2411 23.61 0.2296
41 30 60 505200 2526 DFT-s-OFDM 16 QAM 1@1 22.28 21.78 0.1507
41 30 60 505200 2526 DFT-s-OFDM 16 QAM  1@160 24.65 2415 0.2600
41 30 60 518598 2592.99 DFT-s-OFDM QPSK 81@40 26.33 25.83 0.3828
41 30 60 518598 2592.99 DFT-s-OFDM QPSK 1@1 26.36 25.86 0.3855
41 30 60 518598 2592.99 DFT-s-OFDM QPSK 1@160 26.14 25.64 0.3664
41 30 60 518598 2592.99 DFT-s-OFDM 16 QAM  81@40 25.37 24.87 0.3069
41 30 60 518598 2592.99 DFT-s-OFDM 16 QAM 1@1 25.47 24.97 0.3141
41 30 60 518598 2592.99 DFT-s-OFDM 16 QAM  1@160 25.21 24.71 0.2958
41 30 60 531996 2659.98 DFT-s-OFDM QPSK 81@40 26.17 25.67 0.3690
41 30 60 531996 2659.98 DFT-s-OFDM QPSK 1@1 25.57 25.07 0.3214
41 30 60 531996 2659.98 DFT-s-OFDM QPSK 1@160 25.55 25.05 0.3199
41 30 60 531996 2659.98 DFT-s-OFDM 16 QAM  81@40 25.12 24.62 0.2897
41 30 60 531996 2659.98 DFT-s-OFDM 16 QAM 1@1 24.64 24.14 0.2594
41 30 60 531996 2659.98 DFT-s-OFDM 16 QAM  1@160 24.66 24.16 0.2606
41 30 70 505200 2531.01 DFT-s-OFDM QPSK 90@45 25.31 24.81 0.3027
41 30 70 505200 2531.01 DFT-s-OFDM QPSK 1@1 23.32 22.82 0.1914
41 30 70 505200 2531.01 DFT-s-OFDM QPSK 1@187 26.28 25.78 0.3784
41 30 70 505200 2531.01 DFT-s-OFDM 16 QAM  90@45 24.23 23.73 0.2360
41 30 70 505200 2531.01 DFT-s-OFDM 16 QAM 1@1 22.36 21.86 0.1535
41 30 70 505200 2531.01 DFT-s-OFDM 16 QAM  1@187 25.36 24.86 0.3062
41 30 70 518598 2592.99 DFT-s-OFDM QPSK 90@45 26.35 25.85 0.3846
41 30 70 518598 2592.99 DFT-s-OFDM QPSK 1@1 26.01 25.51 0.3556
41 30 70 518598 2592.99 DFT-s-OFDM QPSK 1@187 25.88 25.38 0.3451
41 30 70 518598 2592.99 DFT-s-OFDM 16 QAM  90@45 25.35 24.85 0.3055
41 30 70 518598 2592.99 DFT-s-OFDM 16 QAM 1@1 25.02 24.52 0.2831
41 30 70 518598 2592.99 DFT-s-OFDM 16 QAM  1@187 24.91 24.41 0.2761
41 30 70 531996 2655 DFT-s-OFDM QPSK 90@45 26.04 25.54 0.3581
41 30 70 531996 2655 DFT-s-OFDM QPSK @1 25.77 25.27 0.3365
41 30 70 531996 2655 DFT-s-OFDM QPSK 1@187 25.41 24.91 0.3097
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Conducted

NR Band SCS BandWidth Arfcn Freq(MHz) Modulation RB Power(dBm) EIRP(dBm) EIRP(W)
41 30 70 531996 2655 DFT-s-OFDM 16 QAM  90@45 24.99 24.49 0.2812
41 30 70 531996 2655 DFT-s-OFDM 16 QAM 1@1 24.84 24.34 0.2716
41 30 70 531996 2655 DFT-s-OFDM 16 QAM  1@187 24.52 24.02 0.2523
41 30 80 507204 2536.02 DFT-s-OFDM QPSK 108@54 25.32 24.82 0.3034
41 30 80 507204 2536.02 DFT-s-OFDM QPSK 1@1 23.41 22.91 0.1954
41 30 80 507204 2536.02 DFT-s-OFDM QPSK 1@215 26.36 25.86 0.3855
41 30 80 507204 2536.02 DFT-s-OFDM 16 QAM  108@54 24.29 23.79 0.2393
41 30 80 507204 2536.02 DFT-s-OFDM 16 QAM 1@1 22.41 21.91 0.1552
41 30 80 507204 2536.02 DFT-s-OFDM 16 QAM  1@215 25.43 24.93 0.3112
41 30 80 518598 2592.99 DFT-s-OFDM QPSK  108@54 26.31 25.81 0.3811
41 30 80 518598 2592.99 DFT-s-OFDM QPSK 1@1 25.71 25.21 0.3319
41 30 80 518598 2592.99 DFT-s-OFDM QPSK 1@215 25.88 25.38 0.3451
41 30 80 518598 2592.99 DFT-s-OFDM 16 QAM  108@54 25.41 24.91 0.3097
41 30 80 518598 2592.99 DFT-s-OFDM 16 QAM 1@1 24.73 24.23 0.2649
41 30 80 518598 2592.99 DFT-s-OFDM 16 QAM  1@215 24.91 24.41 0.2761
41 30 80 529998 2649.99 DFT-s-OFDM QPSK 108@54 26.04 25.54 0.3581
41 30 80 529998 2649.99 DFT-s-OFDM QPSK 1@1 26.21 25.71 0.3724
41 30 80 529998 2649.99 DFT-s-OFDM QPSK 1@215 25.57 25.07 0.3214
41 30 80 529998 2649.99 DFT-s-OFDM 16 QAM  108@54 24.98 24.48 0.2805
41 30 80 529998 2649.99 DFT-s-OFDM 16 QAM 1@1 25.27 24.77 0.2999
41 30 80 529998 2649.99 DFT-s-OFDM 16 QAM  1@215 24.62 24.12 0.2582
41 30 90 508200 2541 DFT-s-OFDM QPSK 120@60 25.41 24 .91 0.3097
41 30 90 508200 2541 DFT-s-OFDM QPSK 1@1 23.33 22.83 0.1919
41 30 90 508200 2541 DFT-s-OFDM QPSK 1@243 26.41 25.91 0.3899
41 30 90 508200 2541 DFT-s-OFDM 16 QAM  120@60 24.39 23.89 0.2449
41 30 90 508200 2541 DFT-s-OFDM 16 QAM 1@1 22.33 21.83 0.1524
41 30 90 508200 2541 DFT-s-OFDM 16 QAM  1@243 25.37 24.87 0.3069
41 30 90 518598 2592.99 DFT-s-OFDM QPSK 120@60 26.3 25.8 0.3802
41 30 90 518598 2592.99 DFT-s-OFDM QPSK 1@1 25.35 24.85 0.3055
41 30 90 518598 2592.99 DFT-s-OFDM QPSK 1@243 25.8 25.3 0.3388
41 30 90 518598 2592.99 DFT-s-OFDM 16 QAM  120@60 25.41 2491 0.3097
41 30 90 518598 2592.99 DFT-s-OFDM 16 QAM @1 24.4 23.9 0.2455
41 30 90 518598 2592.99 DFT-s-OFDM 16 QAM  1@243 24.81 24.31 0.2698
41 30 90 528996 2644.98 DFT-s-OFDM QPSK 120@60 25.96 25.46 0.3516
41 30 90 528996 2644.98 DFT-s-OFDM QPSK 1@1 26.08 25.58 0.3614
41 30 90 528996 2644.98 DFT-s-OFDM QPSK 1@243 25.49 24.99 0.3155
41 30 90 528996 2644.98 DFT-s-OFDM 16 QAM  120@60 24.92 24.42 0.2767
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Conducted

NR Band SCS BandWidth Arfcn Freq(MHz) Modulation RB Power(dBm) EIRP(dBm) EIRP(W)
41 30 90 528996 2644.98 DFT-s-OFDM 16 QAM 1@1 25.23 24.73 0.2972
41 30 90 528996 2644.98 DFT-s-OFDM 16 QAM  1@243 246 241 0.2570
41 30 100 509202 2546.01 DFT-s-OFDM P1/2 BPSK 135@67 26.16 25.66 0.3681
41 30 100 509202 2546.01 DFT-s-OFDM PI/2BPSK 1@1 24.02 23.52 0.2249
41 30 100 509202 2546.01 DFT-s-OFDM PI/2 BPSK 1@271 26.31 25.81 0.3811
41 30 100 509202 2546.01 DFT-s-OFDM QPSK 135@67 25.08 24.58 0.2871
41 30 100 509202 2546.01 DFT-s-OFDM QPSK 1@1 22.96 22.46 0.1762
41 30 100 509202 2546.01 DFT-s-OFDM QPSK 1@271 26.34 25.84 0.3837
41 30 100 509202 2546.01 DFT-s-OFDM 16 QAM  135@67 24.09 23.59 0.2286
41 30 100 509202 2546.01 DFT-s-OFDM 16 QAM 1@1 21.98 21.48 0.1406
41 30 100 509202 2546.01 DFT-s-OFDM 16 QAM  1@271 25.78 25.28 0.3373
41 30 100 509202 2546.01 DFT-s-OFDM 64 QAM  135@67 22.56 22.06 0.1607
41 30 100 509202 2546.01 DFT-s-OFDM 64 QAM @1 20.46 19.96 0.0991
41 30 100 509202 2546.01 DFT-s-OFDM 64 QAM  1@271 24.25 23.75 0.2371
41 30 100 509202 2546.01 DFT-s-OFDM 256 QAM  135@67 21.05 20.55 0.1135
41 30 100 509202 2546.01 DFT-s-OFDM 256 QAM 1@1 18.77 18.27 0.0671
41 30 100 509202 2546.01 DFT-s-OFDM 256 QAM  1@271 22.44 21.94 0.1563
41 30 100 509202 2546.01 CP-OFDM QPSK 137@68 23.44 22.94 0.1968
41 30 100 509202 2546.01 CP-OFDM QPSK 1@1 21.35 20.85 0.1216
41 30 100 509202 2546.01 CP-OFDM QPSK 1@271 25.01 24 .51 0.2825
41 30 100 518598 259299 DFT-s-OFDM PI/2 BPSK 135@67 26.39 25.89 0.3882
41 30 100 518598 259299 DFT-s-OFDM PI/2BPSK 1@1 25.83 25.33 0.3412
41 30 100 518598 2592.99 DFT-s-OFDM PI/2 BPSK 1@271 26.47 25.97 0.3954
41 30 100 518598 2592.99 DFT-s-OFDM QPSK 135@67 26.35 25.85 0.3846
41 30 100 518598 2592.99 DFT-s-OFDM QPSK 1@1 24.74 24.24 0.2655
41 30 100 518598 2592.99 DFT-s-OFDM QPSK 1@271 25.51 25.01 0.3170
41 30 100 518598 2592.99 DFT-s-OFDM 16 QAM  135@67 25.37 24.87 0.3069
41 30 100 518598 2592.99 DFT-s-OFDM 16 QAM 1@1 23.74 23.24 0.2109
41 30 100 518598 2592.99 DFT-s-OFDM 16 QAM  1@271 24.61 2411 0.2576
41 30 100 518598 2592.99 DFT-s-OFDM 64 QAM  135@67 23.87 23.37 0.2173
41 30 100 518598 2592.99 DFT-s-OFDM 64 QAM 1@1 22.22 21.72 0.1486
41 30 100 518598 2592.99 DFT-s-OFDM 64 QAM  1@271 22.99 22.49 0.1774
41 30 100 518598 259299 DFT-s-OFDM 256 QAM 135@67 22.35 21.85 0.1531
41 30 100 518598 259299 DFT-s-OFDM 256 QAM 1@1 20.54 20.04 0.1009
41 30 100 518598 2592.99 DFT-s-OFDM 256 QAM  1@271 21.31 20.81 0.1205
41 30 100 518598 2592.99 CP-OFDM QPSK 137@68 24.64 24.14 0.2594
41 30 100 518598 2592.99 CP-OFDM QPSK @1 23.11 22.61 0.1824
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Conducted

NR Band SCS BandWidth Arfcn Freq(MHz) Modulation RB Power(dBm) EIRP(dBm) EIRP(W)
41 30 100 518598 2592.99 CP-OFDM QPSK 1@271 23.86 23.36 0.2168
41 30 100 528000 2640 DFT-s-OFDM PI/2 BPSK 135@67 26.36 25.86 0.3855
41 30 100 528000 2640 DFT-s-OFDM PI/2 BPSK  1@1 26.32 25.82 0.3819
41 30 100 528000 2640 DFT-s-OFDM PI/2 BPSK 1@271 26.08 25.58 0.3614
41 30 100 528000 2640 DFT-s-OFDM QPSK 135@67 25.27 24.77 0.2999
41 30 100 528000 2640 DFT-s-OFDM QPSK 1@1 26.26 25.76 0.3767
41 30 100 528000 2640 DFT-s-OFDM QPSK 1@271 25.02 24.52 0.2831
41 30 100 528000 2640 DFT-s-OFDM 16 QAM  135@67 24.29 23.79 0.2393
41 30 100 528000 2640 DFT-s-OFDM 16 QAM 1@1 25.59 25.09 0.3228
41 30 100 528000 2640 DFT-s-OFDM 16 QAM  1@271 241 23.6 0.2291
41 30 100 528000 2640 DFT-s-OFDM 64 QAM  135@67 22.76 22.26 0.1683
41 30 100 528000 2640 DFT-s-OFDM 64 QAM 1@1 241 23.6 0.2291
41 30 100 528000 2640 DFT-s-OFDM 64 QAM  1@271 22.55 22.05 0.1603
41 30 100 528000 2640 DFT-s-OFDM 256 QAM  135@67 21.23 20.73 0.1183
41 30 100 528000 2640 DFT-s-OFDM 256 QAM 1@1 22.25 21.75 0.1496
41 30 100 528000 2640 DFT-s-OFDM 256 QAM  1@271 20.89 20.39 0.1094
41 30 100 528000 2640 CP-OFDM QPSK 137@68 23.63 23.13 0.2056
41 30 100 528000 2640 CP-OFDM QPSK 1@1 24.84 24.34 0.2716
41 30 100 528000 2640 CP-OFDM QPSK 1@271 23.39 22.89 0.1945
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Frequency Stability
NR SCS Bandwidth Freq . Deviation . .
Band (kHz2) (MHz) Arfcn (MHz) Modulation RB (Hz) Verdict Environment
41 30 20 518508  2592.99 DFTQ'SF;gEDM 50@0 16.7 PASS NV
41 30 20 518508 259209 DFI-SOFDM 544, 155 PASS LV
QPSK
41 30 20 518598  2592.99 DFTQ'SF;gEDM 50@0 153 PASS HV
41 30 20 518508 259209 DFI-SOFDM 544, 18 PASS -30°C
QPSK
41 30 20 518508  2592.99 DFTQ'SF;gEDM 50@0 10.8 PASS -20°C
41 30 20 518508 259209 DFI-SOFDM 544, 18.4 PASS -10°C
QPSK
41 30 20 518598  2592.99 DFTéSF;gEDM 50@0 137 PASS 0°C
41 30 20 518598  2592.99 DFTéSF;gEDM 50@0 16.7 PASS 10°C
41 30 20 518598  2502.99 DFTéSF;gEDM 50@0 157 PASS 20°C
41 30 20 518598  2592.99 DFTéSF;gE DM 50@0 112 PASS 30°C
41 30 20 518598  2592.99 DFTéSF;gEDM 50@0 12.1 PASS 40°C
41 30 20 518598  2592.99 DFTéSF;gEDM 50@0 16.6 PASS 50°C
IMAX(Af)| =18.4Hz
Frequency Stability Frequency (MHz) Limit Line Result
L — [MAX(AR)| 2496.9443816 > 2496 MHz
PASS
fH + [MAX(AF) 2688.7528184 <2690 MHz
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Peak to Average Ratio

NR SCS Bandwidth Freq . Result Limit .
Band (kHz) (MI‘-'Isz) Arfcn (MHz) Modulation RB (dBu) (;IBI) Verdict
DFT-s-
41 30 20 518598 2592.99 OFDM PI/2 50@0 4.19 13 PASS
BPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 5.13 13 PASS
QPSK
N41(20M)_DFT-s-OFDM_PI_2- N41(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

+

IpulZ500)  Allen 4008 g RFBursl  Cenler Freq 2592990000 Gz KEYSIGHT [put RF InpuZ 500 Atle 4068, TTrig RF Busl  Conter Freq 2502990000 Gz
ConGCont A Gain Low Counl. 1,00 M1 00 Mgt C ConClor

Freq el i (S) Ratio Sid None Freq Ref: In ()

#F Gain Low  Counts: 100 W/1.00 Mpt

v

Average Power
25.39dBm

4743%at00B

23908

43008

51308

53308

46208 3 % 5438
46808 % 55208

46808
3083 dBm

0008
info BW 25.000 MHz

FOWel™ Ikt I ] { FIW T kIS5l
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Occupied Bandwidth

B T e g e Sl
41 30 20 518598 2592.99 C%‘S'S:EM 51@0 18.264 19.38
41 30 20 518598 2592.99 C%%'RIM 51@0 18.291 19.64
41 30 20 518598 2592.99 C;' %’RIM 51@0 18.246 195
41 30 20 518598 2592.99 3';05 oW 51@0 18.226 19.88
41 30 30 518598 2592.99 C%‘S'S:EM 78@0 27.857 29.02
41 30 30 518598 2592.99 C%%'Z%M 78@0 27.891 29.07
41 30 30 518598 259299  Co %'ZE,:AM 78@0 27.824 29.89
41 30 30 518598  2592.99 %’éog e 78@0 27.764 29.69
41 30 40 518598  2592.99 C%ggEM 106@0 37.901 39.64
41 30 40 518598  2592.99 CE%'ZE,:AM 106@0 37.924 39.26
41 30 40 518598 259299  Co %'ZE,:AM 106@0 37.793 39.6
41 30 40 518598  2592.99 %’éog o 106@0 37.829 39.11
41 30 50 518598  2502.99 C%ggEM 133@0 47.489 49.18
41 30 50 ste598 250299 COTDM 133@0 47.361 49.15
41 30 50 st598 250299 L OIDV 133@0 47.543 48.94
41 30 50 518598 250299 S0t DM 133@0 47.513 49.54
41 30 60 ste598 250299  CToOEPM 162@0 57.813 60.19
41 30 60 ste598 250299 COIDM 162@0 57.767 59.71
41 30 60 s1e598 250299 L OLDV 162@0 57.787 59.77
41 30 60 518598 250299 S0t DM 162@0 57.792 59.75
41 30 70 steso8 250299 CFLOCPM 1s0@o 67.207 69.65
41 30 70 steso8 250299 SO DM 1sa@o 67.278 69.6
41 30 70 steso8 250299 L ODM 1sa@o 67.34 70.13
41 30 70 s1es08 250299 SorOM 1se@o 67.386 69.63
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41 30 80 steso8 250299 CRIOCPM 217@o 77.325 79.92
41 30 80 steso8 250299  CODM 217@o 77.155 79.93
41 30 80 stes08 250299  LODM  217@0 77.449 79.88
41 30 80 s1es08 250299 SoTOM 217@o 77.328 79.89
41 30 90 518508  2592.99 C%‘S'S:EM 245@0 87.159 90.24
41 30 90 518508  2592.99 C%%'RIM 245@0 86.996 90.21
41 30 90 518598 2592.99 C&' %’;RAM 245@0 87.34 90.35
41 30 90 518508  2592.99 %éog o 245@0 87.438 90.05
41 30 100 518508  2592.99 C%‘S'S:EM 273@0 97.399 100.5
41 30 100 518508  2592.99 C%%'RIM 273@0 97.416 100.5
41 30 100 518598 2592.99 Cg{ %’;RAM 273@0 97.2 100.4
41 30 100 518598  2592.99 %Eéog o 273@0 97.267 100.4
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somionis. FCC RF Test Report

Report No. :

FG4N0543H

N41(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT lnput &% Inpul 2503
Couptng D¢ CCan

Freq Ret ot (5]

1raph
Scale/Div 10.0 d8.

Center 2.50299 GHz
#Res BW 200.00 kHz

2Mefrics

Ocaipied Bandwidih
18.264 MHz

Transmit Freq Error
XdB Bandwidth

Dec 04, 2024
316:14 AM

f@90M?

At 4068

EL

19.38 MHz

Canlr Freq 2 592090000 Gz
AvgiHod: 100/160
Rado Sid None

g Froe Run
Gal Of
HF Gai Low

Ref Ll Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 620.00 kHz'

Total Power
% of OBW Power
xd8

N41(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT Input R

Couplng 0
RT o iniho

InpuiZ 500

ConCCon
Freq Ret Int(S)

1 Graph
ScalelDiv 10.0 d8

(Center 2.59299 GHz

Occupled Bandwidth
18.246 MHz

Transmit Freq Ertor
XdB Bandwidh

Dec 04, 2024
3:16:37 AM

90 m?

Atlen 40665

el Froq 2562980000 GHz
Avgiroit 1001100
Radio Sid None

Tiig:Figa R
Gale OF
#IF Gain' Low

Ref Ll Offset 8.60 dB.
Ref Value 30.00 d

#Video BW 620.00 kHz'

Total Power
% of OBW Power
xd8

Sweep 1.27 ms (1001 pts)

286d8m

Span 40 MHz
Sweep 1.27 ms (1001 pts)

286dBm

N41(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

KEYSIGHT foput Ri InputZ 500
i L

R o

CorCCarr
Freq Ret Int(5)

[Center 259299 GHz
#Res BW 200.00 kHz

2Melrcs
Occupled Bandvidth
182

Transmit Freq Erfor
% dB Bandwidth

Aten 40 65

[ Dec 04, 2024
90 d ? 6:26AM |5

N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

InputZ 500
Corr CCor
Freq Rt Int(5)

Coliping 0C

> ign Ao

Center 259299 GHz
#Res BW 200,00 kHz

Occiipled Bandwidth
8.2

Transiit Freq Ertor
XdB Bandwidh

Dec 04, 2024
3:16:50 AM

90 d?

At 40 dB

Cante Freq 2507990000 Gz
Avgltiold 100100
Rodo Std None

7Tig Fise Run
Gale OF

e
#F Gain Laow.

Ref Ll Offset 8.60 B
Ref Value 30.00 dBm

#Video BW 620,00 kHz"

Total Power
% of OBW Power
xd8

Cante Froq 2 502990000 GHz
Avgltiod 100100
Rado Std None

i Fiva Rurl
Gate Of
#1F Gain Low

Ref Lyl Offset 8.60 B
Ref Value 30.00 dB;

#Video BW 620,00 kHz'

Total Power

9% of OBW Power
xd8

‘Sweep 1.27 ms (1001 pts)

Span 40 MHz
‘Sweep 1.27 ms (1001 pts)

dBm

99.00%
260008

L)
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Report No. : FG4N0543H

OFDM_QPSK_Outer_Full_Mid_CH

KEVSIGHT ot

1raph
Scale/Div 10.0 d8.

(Center 2.59299 GHz
#Res BW 300.00 kHz

2Mefrics

Inpul 2503
CCon

N41(

At 4068

Freq Ret ot (5]

Ocaipied Bandwidih
278

Transmit Freq Error
XdB Bandwidth

f@90M?

KEYSIGHT Input R

i
RT o iniho

1 Graph
ScalelDiv 10.0 d8

(Center 2.59299 GHz

22103 kiz
29.02 MHz

Dec 04, 2024

3A743AM

InpulZ 500 Atien 408

ConCCon
Freq Ret Int(S)

Occupled Bandwidth

Transmit Freq Ertor
XdB Bandwidh

27824 MHz

56.950 kHz
2989 MHz

Dec 04, 2024
9l ? T ¢

30M)_CP-

g FroaRun  Canlar Fre 2 502080000 GHz
Gal Of AvgiHod: 100/160
HFGan Loy Rado St N

Ref Ll Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 910.00 kHz'

Total Power
% of OBW Power
xd8

N41(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Trig Fiea Run  Cenlar Freq 2562990000 Gz
Gale Of AvglHold: 1001100
#IF Gain'Low  Radio Std Noe.

Ref Ll Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 910.00 kHz'

Total Power

% of OBW Power
xd8

N41(30M)_CP-OFDM_16

KEYSIGHT foput Ri IpulZ 500 Alen 408
i L

R o

CorCCarr
Freq Ret Int(5)

[Center 250299 GHz
#Res BW 300.00 kHz

2Metrics

Sweep 1.00 ms (1001 pts)

Occupled Bandvidth
2788

0.047 kHz

Transmit Freq Erfor
29,07 Mz

X dB Bandwidth

[ Dec 04, 2024
Gl | ? uws.w

N41(30M

QAM_Outer_Full_Mid_CH

Cante Freq 2507990000 Gz
Avgltiold 100100
Rodo Std None

7Tig Fise Run
Gale OF

e
#F Gain Laow.

Ref Ll Offset 8.60 B
Ref Value 30.00 dBm

#ideo BW 910.00 kHz'
‘Sweep 1.00 ms (1001 pts)

Total Power 28848m

% of OBW Power
xd8

)_CP-OFDM_256

QAM_Outer Full_Mid_CH

InpuZ 500 Atlen 403
CorC

FreqRef.Int ()

Center 259299 GHz

Span 60 MHz
#Res BW 300.00 kHz

Sweep 1.00 ms (1001 pts)

Occiipled Bandwidth
285d8m 27.764 Mz

Transiit Freq Ertor
XdB Bandwidh

q (ﬂ- ?053‘2“24

Cante Froq 2 502990000 GHz
Avgltiod 100100
None

i Fiva Rurl
Gate Of
Rado S

#F Gain Low

Ref Lyl Offset 8.60 B
Ref Value 30.00 dB;

Span 60 MHz

#Video BW 910,00 kHz*
‘Sweep 1,00 ms (1001 pts)

dBm

99.00%
260008

Total Power
9% of OBW Power
xd8

L)
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Report No. : FG4N0543H

N41(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Atien 4068 g FroaRun  Canler Froq 2 592090000 Gz
Gal Of AvgiHod: 100/160

HFGan Loy Rado St None

KEVSIGHT ot

Inpul 2503
CCon
Freq Ret ot (5]

et Ref Lyl Offset 8.60 dB
ScaleiDiv 10048 Ref Value 30.00 d&m

Apapiaors

Center 2.59299 GHz #Video BW 1.3000 MHz"

#Res BW 430.00 kHz

2Mefrics

Sweep 1.00 ms (1001 pts)

Ocaipied Bandwidih

37.901 MHz Total Power 286d8m

11584 kHz % of OBW Power
39.64 MHz xd8

Transmit Freq Error
XdB Bandwidth

Dec 04, 2024
#£95¢4d ? S8 12 AN

N41(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Atlen 4008 Trig.FroaRun  Caner Froq 2 592990000 Gz
Gale Of AvglHold: 1001100

#IF Gain'Low  Radio Std Noe.

KEYSIGHT Input R

Couplng 0
RT o iniho

InpuiZ 500
CorrCort
FreqRet Int(S)

15 Ref Lyl Offset 8.60 d8
Scale/Div 10.0 dB Ref Value 30.00 dBm

#Video BW 1.3000 MHz" Span 80 MHz

Sweep 1.00 ms (1001 pts)

(Center 2.59299 GHz

Occupled Bandwidth

37.793 MHz Total Power 282dBm

4759 kHz % of OBW Power
9.60 MHz xd8

Transmit Freq Ertor
XdB Bandwidh

Dec 04, 2024
9l ? T ¢

N41(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aten 40 65 Cante Freq 2507990000 Gz
Avgltiold 100100

Rodo Std None

KEYSIGHT foput Ri InputZ 500
i L

Trig: Free Run.
i Gala Of
R o

CorCCarr e
Freq Ret Int(5) #F Gain Laow.

Ref Ll Offset 8.60 B
Ref Value 30.00 dBm

A

LN

#Video BW 1.3000 MHz" Span 80 MHz|

‘Sweep 1.00 ms (1001 pts)

[Center 259299 GHz
#Res BW 430.00 kHz

2Metrics

Occupled Bandvidth

37.924 MHz Total Power 28.6d8m
Transmit Freq Erfor

% of OBW Power
X dB Bandwidth xd8

[ Dec 4, 2024
90 d ? uaz-a.w

N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

At 40 dB Cante Froq 2 502990000 GHz
Avgltiod 1001100

#1F Gain Low  Radio Std None

InputZ 500 i Fiva Rurl
Cougling DG G Gate Of

CCor
> WgnAdo FreaRel in(S)

Ref Lyl Offset 8.60 B
Ref Value 30.00 dB;

A e P e

L
hel

#Video BW 1.3000 MHz' Span 80 MHz|

‘Sweep 1,00 ms (1001 pts)

Center 259299 GHz
#Res BW 430.00 kHz

Occiipled Bandwidth
37.829 MHz 251dBm
99.00%
260008

Total Power

Transiit Freq Ertor

9% of OBW Power
X dB Bandwidth xd8

9 M ? Sk E 3
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Report No. : FG4N0543H

KEVSIGHT ot

Inpul 2503
CCon
Freq Ret ot (5]

1raph
Scale/Div 10.0 d8.

Center 2.50299 GHz
#Res BW 510.00 kHz

2Mefrics

Ocaipied Bandwidih
47.489 MHz

Transmit Freq Error
XdB Bandwidth

Dec 04, 2024
321:04 AM

f@90M?

N41(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

At 4068

27.016 kHz
49.18 MHz

g Froe Run
Gal Of
HF Gai Low

Canlr Freq 2 592090000 Gz
AvgiHod: 100/160
Rado Sid None

Ref Ll Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 1.6000 MHz"

Total Power
% of OBW Power
xd8

E
Sweep 1.00 ms (1001 pts)

285d8m
99.00

N41(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT Input R

RT ope Cousing

InpuiZ 500
0 G
Augn Ao

ConCCon
Freq Ret Int(S)

1 Graph
ScalelDiv 10.0 d8

(Center 2.59299 GHz

Occupled Bandwidth
47543 MHz

Transmit Freq Ertor
XdB Bandwidh

Dec 04, 2024

90 m?

32129AM | &

Atlen 40665

49,682 kHz
48.94 MHz

Tiig:Figa R
Gale OF
#IF Gain' Low

el Froq 2562980000 GHz
Avgiroit 1001100
Radio Sid None

Ref Ll Offset 8.60 dB.
Ref Value 30.00 d

#Video BW 1.6000 MHz"

Total Power
% of OBW Power
xd8

LLL LTI,

Span 100 Mz
Sweep 1.00 ms (1001 pts)

280dBm

KEYSIGHT [rout Rf‘

R o

[Center 259299 GHz
#Res BW 510.00 kHz

2Metrics

N41(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Inpu(Z 500 Atlon 4068 7Tig Fise Run.
2 Off

CorCCarr
Freq Ret Int(5) #F Gain Laow.

Ref Ll Offset 8.60 B
Ref Value 30.00 dBm

#Video BW 1.6000 MHz"

Occupled Bandvidth
47.36

Transmit Freq Erfor
% dB Bandwidth

Hcd?

Center 259299 GHz
#Res BW 510.00 kHz

Dec 04, 2024
17AM

Cante Freq 2507990000 Gz
Avgltiold 100100
Rodo Std None

Wismton

Span 100 MHz
‘Sweep 1.00ms (1001 pts)

Total Power
% of OBW Power
xd8

N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

IpulZ 500 Alen 4045, 7T Fivo Run
CorrC Gate Of

CorrCCorr
FreqRef.Int () #F Gain Low

Ref Lyl Offset 8.60 B
Ref Value 30.00 dB;

#Video BW 1.6000 MHz"

Occiipled Bandwidth

Transiit Freq Ertor
XdB Bandwidh

90 d?

47513 MHz

67.446 kHz
4954 Mz

Dec 04, 2024
32143AM

Cante Froq 2 502990000 GHz
Avgltiod 100100
Rado Std None

Span 100 Mz
‘Sweep 1,00 ms (1001 pts)

Total Power dBm

99.00%

9% of OBW Power
xd8 260008

L)
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SPORTON LAB. FCC RF

Test Report

Report No. :

FG4N0543H

N41(60M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

KEVSIGHT ot

Inpul 2503
CCon
Freq Ret ot (5]

1raph
Scale/Div 10.0 d8.

Center 2.50299 GHz
#Res BW 620.00 kHz

2Mefrics

Ocaipied Bandwidih
57.813 MHz

Transmit Freq Error
XdB Bandwidth

Dec 04, 2024
32259 AM

f@90M?

At 4068 Carr Froq 2 592090000 Gz
AvgiHod: 100/160

Rado Sid None

g Froe Run
Gal Of
HF Gai Low

Ref Ll Offset 8.60 dB.
Ref Value 30.00 dBm

#ideo BW 2.0000 MHz' E
Sweep 1.00 ms (1001 pts)

Total Power

279d8m
% of OBW Power 9
xd8

99.00
60.19 MHz

N41(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

N41(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aten 40 65 Cante Freq 2507990000 Gz
Avgltiold 100100

Rodo Std None

KEYSIGHT foput Ri InputZ 500

R i3.0¢

Trig: Free Run.
i Gala Of
> g Ao

CorCCarr e
Freq Ret Int(5) #F Gain Laow.

Ref Ll Offset 8.60 B
Ref Value 30.00 dBm

VAN

W,

P

[Center 259299 GHz #Video BW 2.0000 MHz"

#Res BW 620.00 kHz

2Metrics

Occupled Bandvidth

571.767 Total Power
Transmit Freq Eror % of OBW Power
x dB Bandwidth xdB

N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Span 120 MiHz
‘Sweep 1.00 ms (1001 pts)

27848m

Atlen 40665

Cene Freq 2592990000 GHz

At 40 dB Cante Froq 2 502990000 GHz

KEYSIGHT Input R

RT ope Cousing

InpuiZ 500
0 G
Augn Ao

ConCCon
Freq Ret Int(S)

1 Graph
ScalelDiv 10.0 d8

(Center 2.59299 GHz

Occupied Bandwidth
57.787 MHz

Transmit Freq Ertor
XdB Bandwidh

Tiig:Figa R
Gale OF
#IF Gain' Low

Avgiroit 1001100
Radio Sid None

Ref Ll Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 2.0000 MHz" Span 120 Mz}

Sweep 1.00 ms (1001 pts)

Total Power
% of OBW Power
xd8

Dec 04,
9l ?

InputZ 500 i Fiva Rurl
Corr Gate OF Avqitiold 100100

Rado Std None

Coliping 0C

CCor
> WgnAdo FreaRel in(S) #F Gain Low

Ref Lyl Offset 8.60 B
Ref Value 30.00 dB;

e e

Center 259299 GHz #Video BW 2.0000 MHz'

#Res BW 62000 kHz

Occiipled Bandwidth

57.792 Mz Total Power

Transiit Freq Ertor
XdB Bandwidh

9% of OBW Power
xd8

Dec 04, 2024
32343AM |5

90 d?

‘Sweep 1.00 ms (1001 pts)

248Bm
99.00%
260008

L)
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N41(70M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Atlen 4098 Trig FroaRun

KEVSIGHT ot

Inpul 2503
CorCCan
Freq Ret ot (5]

1raph
Scale/Div 10.0 d8.

Ref Ll Offset 8.60 dB.
Ref Value 30.00 dBm

Center 2.59299 GHz
#Res BW 750.00 kHz

2Mefrics

#Video BW 2.4000 MHz"

Ocaipied Bandwidih
67.297

Transmit Freq Error
XdB Bandwidth

Dec 04, 2024
#£95¢4d ? 52503 A

Canlr Freq 2 592090000 Gz
Gal Of AvgiHod: 100/160
HFGan Loy Rado St None

b g

Span 140 MHz
Sweep 1.00 ms (1001 pts)

Total Power 277d8m

% of OBW Power 99.00
xd8

N41(70M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT lnput RE Aten 406

RT ope Cousing

InpuiZ 500
0 G
Augn Ao

Tiig:Figa R

CorrCort
Freq Ret I (5) #IF Gain' Low
1 Graph

Ref Ll Offset 8.60 dB.
Scale/Div 10.0 4B 0 d

Ref Value 30.

(Center 2.59299 GHz #Video BW 24000 MHz"

Occupied Bandwidth
67.340 MHz

Transmit Freq Ertor

4815 kHz
XdB Bandwidth 7013 MHz

Dec 04, 2024
90 ? el

Cene Freq 2592990000 GHz
Gale Of AvglHold: 1001100
Radio Sid None

Span 140 Mz
Sweep 1.00 ms (1001 pts)

Total Power
% of OBW Power
xd8

N41(70M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

KEYSIGHT foput Ri IpulZ 500 Alen 408
i L

RT

i o CCor
> g Ao Freq Ret Int (5]

s

1o
O G

[Center 259299 GHz
#Res BW 750.00 kHz

2Melrcs
Occupled Bandvidth
67.2

18405 kHz
69.60 MHz

Transmit Freq Erfor
% dB Bandwidth

[ Dec 4, 2024
90 d ? 5:19 AM | 5=

Cante Freq 2507990000 Gz
Avgltiold 100100
Rodo Std None

7Tig Fise Run
Gale OF

e
#F Gain Laow.

Ref Ll Offset 8.60 B
Ref Value 30.00 dBm

#Video BW 24000 MHz'

Total Power
% of OBW Power
xd8

Span 140 MHz
‘Sweep 1.00 ms (1001 pts)

N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

InpuZ 500 Atlen 403
CorC

Corr
FreqRef.Int ()

Center 259299 GHz
#Res BW 750.00 kHz

Occiipled Bandwidth
67.386 M}

Transiit Freq Ertor

37,659 kHz
X dB Bandwidth 69.63 MHz

Dec 04, 2024
90d 9 32553AM |3

Cante Froq 2 502990000 GHz
Avgltiod 100100
Rado Std None

i Fiva Rurl
Gate Of

#F Gain Low

Ref Lyl Offset 8.60 B
Ref Value 30.00 dB;

#Video BW 24000 MHz'

Total Power

9% of OBW Power
xd8

‘Sweep 1,00 ms (1001 pts)

248Bm
99.00%
260008

L)
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N41(80M)_CP- N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

KEYSIGHT lnput RF IpulZ 500 Atlen 4008 Trg FreeRun  Centor Freq 2502090000 GHz KEYSIGHT [oput RE InputZ 500 Atten 4008 Trig FreeRun  Centar Freq 2502090000 GHz
Couping DC cCar i L Gt

Gal Of AvglHod: 100/160 RT o 0 CorCCarr 2 Off AvglHold 1001100
Freq Ret Int (5] HFGan Loy Rado St None Aign Ao Froq Ret Int(S) #FGan Low  Rado Std None

et Ref Lyl Offset 8.60 dB Ref Ly Offset 8.60 dB
ScaleiDiv 10048 Ref Value 30.00 d&m iv 10, Ref Vaiue 30.00 d8m

AN

PTG, |

Center 2.59299 GHz #ideo BW 2.7000 MHz' E Center 259299 GHz ’ #Video BW 2.7000 MHz' ) Span 160 MHz
#Res BW 82000 kHz Sweep 1.00 ms (1001 pts) £Res BW 820.00 kHz ‘Sweep 1.00 ms (1001 pts)

2Mefrics 2Metrics

Ocaipied Bandwidih

Occupled Bandvwidth
325 MHz Total Power 7715

Total Power 280d8m
Transimit Freq Error 87 Kiz % of OBW Power 9 “Transmit Freq Efror 5 K % of OBW Power
X dB Bandwidth 9.92 MHz xd8 X dB Bandwidth xd8

1 Dec 04, 2024/ P Dec 04, 2024/
29¢'d ? 327:13AM b a9 A ? 729 AM |5

N41(80M)_CP-OFDM_64 N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

KEYSIGHT lnput RE InpuZ 500 Alln 4068 Trg FieaRun  Cenlr Froq 2562090000 GFz IopulZ 500 Alen 4045, [Tvg FieoRun  Conlet Froq 2 562690000 Gz
RT ep CoOGOC  ConCoor Gate Of Avgiroit 1001100 p. COW DG (GonCCor Gate Of Avliod 100100
Augn Ao FreqRet Int(S) #IF Gain Low  Radio Sid None N Auto Freq Rt Int(5) #1F Gan Low  Radio Sid Nove

1 Groph RefLvl Offset 8.60 B i RefLvi Offset 8.60 d8
)0 df

Scale/Div 10.0 4B Ref Value 30. Ref Value 30.00 dB;

A,

oAbl Ay

(Center 2.59299 GHz #Video BW 27000 MHz" Span 160 Mz Center 2.59299 GRz #Video BW 27000 MHZ" Span 160 Mz
Sweep 1.00 ms (1001 pts) #Res BW §20.00 kHz ‘Sweep 1,00 ms (1001 pts)

Occupled Bandwidth Occiipled Bandwidth

77.449 MHz Total Power Total Power

Transit Freq Eor 30983 kHz % of OBW Power 00 % Transmit Freq Efror 3 z 9% of OBW Power
xd8 7 iz xd8

XdB Bandwidth 7988 MHz X dB Bandwidth

R El ksl W2 e
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N41(90M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT lnput &% InpulZ500 Atlen 40.d8
Couplng D¢ CCan

Freq Ret ot (5]

1raph
Scale/Div 10.0 d8.

e

i
|
S {
|
|
I

(Center 2.50299 GHz
#Res BW 910.00 kHz

2Mefrics

Ocaipied Bandwidih
87.159 MHz

Transmit Freq Error

5 kHz
X dB Bandwidth 90.24 MHz

04, 2024
29?5

g Froe Run

Canlr Freq 2 592090000 Gz

Gal Of AvgiHod: 100/160

HF Gai Low

Ref Ll Offset 8.60 dB.
Ref Value 30.00 dBm

R —

#Video BW 3.0000 MHz"

Rado Sid None

E
Sweep 1.00 ms (1001 pts)

Total Power 273d8m

% of OBW Power 99.00
xd8

N41(90M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aten 40 65 Cante Freq 2507990000 Gz
Avgltiold 100100

Rodo Std None

KEYSIGHT foput Ri InputZ 500
i L

Trig: Free Run.
i Gala Of
R o

CorCCarr e
Freq Ret Int(5) #F Gain Laow.

Ref Ll Offset 8.60 B
Ref Value 30.00 dBm

S

T ——

#Video BW 3.0000 MHz" pan 180 M

Center 259299 GHz 5
‘Sweep 1.00ms (1001 pts)

#Res BW 910.00 kHz
2Metrics

Occupled Bandvidth

86.996 MH: Total Power

Transmit Freq Erfor

10.311 kHz
X dB Bandwidth o«

% of OBW Power
1 Mz xdB

[ Dec 4, 2024
90 d ? 933 AM 5=

N41(90M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Atlen 4008 Trig.FroaRun  Caner Froq 2 592990000 Gz
Gale Of AvglHold: 1001100

#IF Gain'Low  Radio Std Noe.

KEYSIGHT Input R

RT ope Cousing

InpuiZ 500
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Conducted Spurious Emissions

B:': d (Is(ﬁf) Ba(nn::zi;“h Arfcn (Hﬁg) Modulation RB Result Verdict
41 30 20 501204 2506.02 DFTéf,'g}f DM 1@0 see graph
41 30 20 501204 250602 O oo OFPM 1@0 seegraph  PASS
41 30 20 501204 250602 O oo OFPM 1@0 seegraph  PASS
41 30 20 501204 2506.02 DFT&;?E DM 1@0 see graph
41 30 20 501204  2506.02 DFT;P‘SE DM 1@0 seegraph  PASS
41 30 20 501204 250602 OF nOFOM 1@0 seegraph  PASS
41 30 20 518598 259299 O oo OFPM 1@0 see graph
41 30 20 518598 250299 O oo OFDM 1@0 seegraph  PASS
41 30 20 518598 2592.99 DFTéf;g}f DM 1@0 seegraph  PASS
41 30 20 518598 250299 O (=OFPM 1@0 see graph
41 30 20 518598 250299 O (=OFPM 1@0 seegraph  PASS
41 30 20 518598 2592.99 DFTQ'SF;SE DM 1@0 seegraph  PASS
41 30 20 535098 2679.99 O oo OFPM 1@0 see graph
41 30 20 535998 2679.99 DFTB'T;SOE DM 1@0 seegraph  PASS
41 30 20 535998 2679.99 O oo OFPM 1@0 seegraph  PASS
41 30 20 535008 267999  Or [ >OFDM 1@0 see graph
41 30 20 535998 2679.99 DFTQ'SF;SE DM 1@0 seegraph  PASS
41 30 20 535008  2679.99 DFT;F;gEDM 1@0 seegraph  PASS
41 30 60 505200 25260  DFSOFOM 1@0 see graph
41 30 60 505200 2526.0 DFT;:‘S}E DM 1@0 seegraph  PASS
41 30 60 505200 25260 ~ PFLSOFOM 1@0 seegraph  PASS
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DFT-s-OFDM
41 30 60 505200 2526.0 e 1@0 see graph
41 30 60 505200 2526.0 DFTC';;gIE DM 1@0 seegraph  PASS
41 30 60 505200 2526.0 DFTdSF;gE DM 1@0 seegraph  PASS
41 30 60 518508 250299  Df -SOFDM 1@0 see graph
BPSK
41 30 60 518598 2592.99 DFTE;TD-;(F DM 1@0 seegraph  PASS
41 30 60 518598 259299 O oo OFPM 1@0 seegraph  PASS
DFT-s-OF DM
41 30 60 518508  2592.99 s 1@0 see graph
41 30 60 518598 2592.99 DFTQ-SF;SIE DM 1@0 seegraph  PASS
41 30 60 518598 250299 O (=OFPM 1@0 seegraph  PASS
41 30 60 531996 265098  DOf -SOFDM 1@0 see graph
BPSK
41 30 60 531996  2659.98 O oo OFPM 1@0 seegraph  PASS
41 30 60 531996  2659.08 O oo OFPM 1@0 seegraph  PASS
DFT-s-OFDM
41 30 60 531996  2659.98 o 1@0 see graph
41 30 60 531996 265098  DOf -S'OFDM 1@0 seegraph  PASS
QPsK
41 30 60 531996 265098  DF -SOFDM 1@0 seegraph  PASS
QPsK
41 30 100 509202 254601  DFT-sOFDM 1@0 see graph
BPSK
41 30 100 500202 254601 O o OFPM 1@0 seegraph  PASS
41 30 100 509202 2546.01 DFTB'T;SOE DM 1@0 seegraph  PASS
DFT-s-OFDM
41 30 100 509202  2546.01 Jras 1@0 see graph
41 30 100 509202 2546.01 DFTéSF;gE DM 1@0 seegraph  PASS
41 30 100 509202 2546.01 DFTQ'SF;SE DM 1@0 seegraph  PASS
41 30 100 518508 250299  Df -SOFDM 1@0 see graph
BPSK
41 30 100 518508 250299 O oo OFPM 1@0 seegraph  PASS
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41 30 100 518508 250299 O o OFDM 1@0 seegraph  PASS
DFT-s-OFDM
41 30 100 518508 2592.99 sl 1@0 see graph
41 30 100 518598 2592.99 DFTdSF;gE DM 1@0 seegraph  PASS
41 30 100 518508 250299  Df -SOFDM 1@0 seegraph  PASS
QPSK
41 30 100 528000 26400  DFT-sOFDM 1@0 see graph
BPSK
41 30 100 528000 26400  PFTSOFOM 1@0 seegraph  PASS
41 30 100 528000 26400  DFSOFOM 1@0 seegraph  PASS
DFT-s-OFDM
41 30 100 528000 2640.0 o 1@0 see graph
41 30 100 528000 26400  DFI=OFOM 1@0 seegraph  PASS
41 30 100 528000 26400  PFISOOM 1@0 seegraph  PASS
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Conducted Band Edge

B';': d (?(ﬁf) Ba?h::zi;jth Arfcn (Hﬁg) Modulation RB Result Verdict
41 30 20 501204 250602 O oo OFPM 1@0 seegraph  PASS
41 30 20 501204 2506.02 DFTC';;SIE DM 1@0 seegraph  PASS
41 30 20 501204 250602 O SOFPM o 50@0  seegraph  PASS
41 30 20 501204 2506.02 DFTQ-SF;SIE DM 50@0  seegraph  PASS
41 30 20 535098 2679.99 O oo OFDM 1@50  seegraph  PASS
41 30 20 535998 2679.99 DFTQ'SF;QIE DM 1@50  seegraph  PASS
41 30 20 535998 2679.99 O oo OFPM 50@0  seegraph  PASS
41 30 20 535998 2679.99 DFTQ'SF;gE DM 50@0  seegraph  PASS
41 30 60 505200 25260 ~ PFLSOFOM 1@0 seegraph  PASS
41 30 60 505200 2526.0 DFTQ-SF;SIE DM 1@0 seegraph  PASS
41 30 60 505200 25260  PFESOFPM 462@0  seegraph  PAsS
41 30 60 505200 2526.0 DFTQ-SF;SIE DM 162@0  seegraph  PASS
41 30 60 531996 2659.98 O -oOFPM 1@161  seegraph  PASS
41 30 60 531996 2659.98 DFTQ'SF;SIE DM 1@161  seegraph  PASS
41 30 60 531996 2659.98 O -oOFPM 160@0  seegraph  PASS
41 30 60 531996 265098 O mOFPM 162@0  seegraph PSS
41 30 100 500202 254601 O oo OFDM 1@0 seegraph  PASS
41 30 100 s00202 254601 Or > OFOM 1@0 seegraph  PASS
41 30 100 500202 254601 O SOFPM970@0  seegraph  PASS
41 30 100 so0202 254601 O =OFPM 970@0  seegraph  PASS
41 30 100 528000 26400  PFESOFPM 4@o72  seegraph  PAss
41 30 100 528000 26400  PFISOPM @iz seegaph  PAss
41 30 100 528000 26400  PFESOFPM 970@0  seegraph  PAss
41 30 100 528000 26400 PFISOPM 270@0  seegraph  PAss
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